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793,000 MHz 806.000 MHz 6,250 kHz 804.46104 MHz -67.24 dBm -32.24 dB 793,000 MHz 806.000 MHz 6.250 kHz 796.96753 MHz -67.04 dém -32.04 d&
— _— — _—
L L J - L L e

LTE Band 13/ 10MHz / QPSK

Band Edge / Full RB

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

@1 AvgPwr
Limit heck PAES
20 dbfe—$PURIOUS | INE ABS pARS
10 dem
od P i arivia bt
-10 dBm J ‘

o ! |

SPURIGUS,

LINE_ABS 7 \'ll‘\
40 dBm —
-50 dBm r
-60 dBm -—\,__‘\
Sae—
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -63.75 dBm -28.75 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -46.36 dBm -33.36 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -50.49 dBm -37.49 dB
776,000 MHz 788.000 MHz 100.000 kHz 783.17483 MHz 5.10 dBm -24,81 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.03501 MHz -39.47 dBm -26.47 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -35.80 dBm -22.80 dB
793,000 MHz 806.000 MHz 6,250 kHz 705.09740 MHz -50.87 dBm -15.87 dB
— _—
{ L J q v

NA

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418B

LTE Band 13/ 10MHz / 16QAM

LTE Band 13/ 10MHz / 16QAM

Band Edge / 1 RB

Band Edge /1 RB

[ spectrum o
Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 14,00 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS pABS -
10 dem IJi 10 dem h
0 d&m J i 0dBm H
-10 dem [ i -10 dBm !
[
-20 d8 \l -20 dBm ) \l
SPURIOUS_LINE_ABS 1 SEURIDUS_LINE_ABS ) ‘
40 dBm Irl \\ 40 dbm f—
-50 dBm . \ - -50 dBm T i
e r e Y p g o A ]r1 v
60d [~ 1 ; [
60 dBm [ ¢ 50 dBm J
Pt fror e
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 763.55335 MHz -67.60 dBm -32.60 dB 763.000 MHz 775.000 MHz 6.250 kHz 767.16583 MHz -67.41 dBm -32.41 dB
775.000 MKz 775.800 MHz 100.000 kHz 775.07867 MHz -54.89 dBm -41.89 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.15778 MHz -55.18 dBm -42.18 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.54880 MHz -60.93 dBm -47.93 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -60.61 dBm -47.61 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.61230 MHz 20.64 dBm -0.36 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20,78 dém -0.22 d&
788.000 MHz 786.100 MHz 30.000 kHz 766.04950 MHz -60.92 dBm -47.92 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.00005 MHz -57.89 dBm -44.69 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.39336 MHz -52.97 dBm -39.97 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -52.93 dBm -39.93 dB
793,000 MHz 806,000 MHz 6,250 kHz 797.48701 MHz -67.28 dBm -32.28 db 793,000 MHz 806,000 MHz 6.250 kHz 794.45104 MHz -66,48 dém -31.48 dB
_— —_—
( ) J i ( )il (]

2024

LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

@1 AugPwr
Limit gheck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS
10 dem
o dom [P ORI B
-20 d8 ]
SPURIOUS_LINE_ABS T
o ds / ~
dem 7 - ]
-50 dBm {J
-60 dBm J -
ST
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -64.40 dBm -29.40 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.56 dBm -34.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89715 MHz -51.55 dBm -38.55 dB
776,000 MHz 788.000 MHz 100.000 kHz 784.80510 MHz 4,28 dBm -25.72 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.01374 MHz -41.13 dBm -28.13 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -35.48 dBm -22.48 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.51299 MHz -53.25 dBm -18.25 dB
— _—
L J q v

NA

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418B

LTE Band 13/ 10MHz / 64QAM

LTE Band 13/ 10MHz / 64QAM

Band Edge / 1 RB

Band Edge /1 RB

[ spectrum o
Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 14,00 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS pABS
10 dem IJ“{ 10 demr Ir“
0 d&m J l 0dBm H
-10 dBm T \ -10 dBm t
|
20 de - -20 dBm .
o [ . [
SPURIOUS_LINE_ABS J { SPURIOUS_LINE_ABS J( [
40 dBr - 40 dBm !
[\ [
-50 dBm . -50 dBm b
T N R AU B Pt it NPy
60 d it S -60 dBm -
dem J v n I
e | =2
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[ start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.85015 MHz -67.35 dBm -32.35 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.16683 MHz -67.39 dém -32.39 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85460 MHz -55.68 dBm -42.68 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.42033 MHz -55.56 dBm -42.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.87278 MHz -60.62 dBm -47.62 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97797 MHz -60.84 dBm -47.84 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 19,07 dBm -10.03 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 19.78 dBm -10.22 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.00225 MHz -60.39 dBm -47.39 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.00185 MHz -57.24 dBm -44.24 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.41783 MHz -54.36 dBm -41.36 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -53.40 dBm -40.40 dB
793,000 MHz 806.000 MHz 6,250 kHz 705.25325 MHz -67.19 dBm -32.19 dB 793,000 MHz 806.000 MHz 6.250 kHz 796.60300 MHz -67.31 dém -32.31 dB
— _— — _—
\ ) ) - ( N w

01

20:12

LTE Band 13/ 10MHz / 64QAM

Band Edge / Full RB

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

@1 AugPwr
Limit gheck PARS

20 dbjfe _SPURIOUS | INE_ABS paBS

10 dem

0 dBm- f o] &

l‘ ;
B |

20d i .

e ane J |

SPURIOUS_LINE_ABS i \

-40 derv f \‘1""

] I e

-50 dBm

-60 dBm o]

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -65.42 dBm -30.42 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84201 MHz -50.80 dBm -37.80 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89366 MHz -53.95 dBm -40.95 dB
776,000 MHz 788.000 MHz 100.000 kHz 785.36863 MHz 3,36 dBm -26.64 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.00005 MHz -43.07 dBm -30.07 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -38.84 dBm -25.84 dB
793.000 MHz | 806.000 MHz 6,250 kHz 793.14935 MHz -56.01 cBrm 21,01 dB
— _—
{ L J q v

NA

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

@1 AvgPwr

(@1 AvgPwr

Limit Twrk PARS Limit Twrk PAES
ine sPURIOUS. INE_ABS PABS ne sPURIOUS INE_ABS PABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
¥ -40 dBm
f - -50 dBm | - A —
J 50 dém J
o
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 635.14880 MHz -64,80 dBm -51,80 dB 30,000 MHz 763,000 MHz 100,000 kHz 751.63926 MHz -64,80 dBm -51,80 dB
806.000 MHz 1.000 GHz 100.000 kHz 969.13747 MHz -64.05 dBm -51.05 dB 506,000 MHz 1,000 GHz 100,000 kHz 977.96226 MHz -64,12 dBm -51.12 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -40.5¢ dBm -27.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -39.48 dBm -26.48 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.91936 GHz -49,31 dBm -36.31 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.03085 GHz -40,47 dBm -36.47 dB
~ —_— ~ —
( i J q Ll { )|\ J e
01:03:211 01:04:32
Highest Channel / QPSK
Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
H BS
10 ddne IDUR]OUS LINE_ABS PAE
| SPURIOUS_LINE_ABS_
-20 de:
-30 dBr
-40 dBém
-50 dém J' — —
60 dém J
=70°dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 755,05970 MHz -64.74 dBm -51.74 dB
806.000 MHz 1,000 GHz 100.000 kHz 956,33667 MHz -64.28 dBm -51.28 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -38,75 dBm -25.75 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.02236 GHz -49.23 dBém -36.23 d&
— —
I J -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA
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s=amranas. FCC RF Test Report Report No. : FG472418B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n
Ref Level 0.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
jne $PURIOUS_JINE_ABS PABS
-10 bR

| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

50 dem ! L

s

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 754.86424 MHz -64.49 dem -51.49 de
£06.000 MHz 1.000 GHz 100.000 kHz 967.73132 MHz -64.25 dBm -51.25 de
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -39.17 dém -26.17 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.91286 GHz -49,11 dBm -36.11 dB

-7 v

JL J GIIRRRRED W

Date: 9.AUG.2024 01:24:19
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saronas. FCC RF Test Report

Report No. : FG472418B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0005
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Minimum Volatge 0.0005
Note:

1. Normal Voltage =3.8 V. ; Minimum Volatge =3.3 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418B

LTE Band 26

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 15MHz

RB Size

16QAM

64QAM

Full RB
4.52

Middle CH

Full RB

Full RB

Limit: 13dB

Result

571

6.35

PASS

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dém  Offset 14,00 dB Ref Level 30.00 dém  Offset 14,00 dB
lo att 0 dB_ AQT 2 ms @ RBW 20 MHz lo att 0 dB_ AQT 2 ms @ RBW 20 MHz
@153 view @153 view
0. T 7. e 0. -
™ B gt
0.0 0.0
\ “\
1E- - 1E- 3
! \
E i 1E
|
i t
>F 836.5 MHz Mean Pwr + 20.00 dB >F 836.5 MHz ‘ Mean Pwr + 20.00 dB
i y Ci Distril ion Function Samples: 130000 i y Ci Distril ion Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 22,58 dBm 27.43 dBm 4.85 db 2.46 dB 4.06 dB 4.52 db 4.72 dB Trace 1 21.55 dBm 27.66 dBm 6.11 dB 2.96 dB 4.97 db 5.71 dB 6.00 dB
)il BERnnED )il SRR e
LTE Band 26 / 15MHz / 64QAM
Middle Channel / Full RB
Ref Level 30.00 dém  Offset 14,00 dB
lo att 0 dB_ AQT 2 ms @ RBW 20 MHz
@153 view
B = s
) 2
00 =
.
1E T
NA
1E: “
| i
‘\ N
|
>F 836.5 MHz Mean Pwr + 20.00 dB
i y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 20,55 dBm 27.78 dBm 7.23 dB 3.16 dB 5.19 dB 6.35 dB 6.99 dB
)it ]
Sporton International Inc. (ShenZhen) Page Number : A4l of A125
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF

Test Report

Report No. : FG472418B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

Mod.

QPSK

16QAM

QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM

QPSK | 16QAM

Middle CH

1.30

1.39

3.04 3.09

4.97 5

.09 10.07 | 10.03

14,48 | 1454

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.96 dBm| ™Il 15.56 dBm|
[ 836.17270 MHz 836.82730 MHz
20 d8 - 20 d8 Y
? N RdB 26.00 dB)| naltly 26.00 dB
NS WP . e SN P SN P s
04 ! Bl \ 1.300700000 MHz 104 e — v v 1.390200000 MHZ|
- / Qfactor | 642.9 b Q factor 601.9
/]
0 dBm- — 0 dém v
1/ \J
-10 dBm -10 dBm 3 :
’ . 4 \
20 dem - 20 dam \
A T EN ASYPN L M
AN Ly - AL Ly A PN
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.1727 MHz 17.38 dém ndB down 1.3007 MHz ML 1 635.6273 MHz 15.58 dBm ndB down 1.3902 MHz
T1 1 835.8566 MHz -8.75 dBm ndé 26.00 dB T1 1 835.8035 MHz -10.33 dém ndé 26.00 d8
T2 1 837.1573 MHz -8.61 dBm  factor 642.9 T2 1 837.1937 MHz -10.42 dém  factor 501.9
[ )i ) I v ( JU TInn e

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.26 dBm| ™Il 16.09 dBm)
837.42310 MHz 836.21230 MHz
20 20 d8
I N S, e 26.00 dB _ e 26.00 dB
04 / 2.039000000 MHZ 104 Vs B / 3.086900000 MHz
- 7 Q factor 275.6 b | Q factor 270.9
i /
0 dBm: £ 0 dém: f
{ k2 W
i s ’ |
10 dBm 5 - -10 dBm ¢
/ h /
L / \
20 dBm e o 20 dém —— A —
- g S P e A A" AP,
0 “30'dan A =
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 837.4231 MHz 18.26 dBm ndB down 3.039 MHz ML 1 £35.2123 MHz 16.83 dBm ndB down 3.0669 MHz
T1 1 834.9655 MHz -7.90 dBm nds 26.00 d8 T1 1 834.9895 MHz -9.02 dém nds 26.00 da
T2 1 838.0045 MHz -7.66 dBm  factor 275.6 T2 1 B38.0764 MHz -9.43 dBm  factor 270.9
L L J L I [

Sporton International Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA

(Shenzhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418B

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.44 dBm) ™M1[1] 14.93 dBm)
837.50900 MHz 835.70100 MHZ,
20 M 20
. o E}B 26.00 dB ndB 26.00 dB
. T N S A WP 4.965000000 MHz e R, b e B, 5.085000000 MHz
T qQ factor 168.7 i qQ factor \ 164.4)
o d | 0 di |
4 _/
10 d — -10 di -
7 -
d 4 o a
20 - 20d
s N
v n -
AR R0.dem:
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.508 MHz 16.44 dBm nd8 down 4.965 MHz ML L B35.7B1 MHz 14,93 dam nd8 down £.085 MRz
T 1 834.052 MHz -9.73 dBm nd8 26.00 dB TL L £33.943 MHz -11.09 dam n 26,00 d8
T2 1 839.017 MHz -9.36 dBm Q factor 168.7 T2 1 B39.027 MHz -11.13 dém Q factor 164.4
L J wa L JU J L]

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1628 dBm)
11 839.9570 MHz
20 20
. e | ofp 26.00 dB)| 26.00 dB|
T PV P L S .
104 B ’\\ 10.070000000 MHZ| 10 4 \ 10.030000000 MHz
[ Q factor 83.3) ] Q factor L 83.7)
od > 0 d -
¥ £ )
-10 df -10 d ,
/ |
20 df - 20 df S e
Va4 AW AR N . e Vo
2 -
-40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 838.478 MHz 17.56 dBm nd@ down 10.07 MHz M1 1 B39.957 MHz 16.28 dBm nd@ down 10.03 MHZ
T 1 831.545 MHz -8.78 dBm nd8 26.00 dB TL L 31685 MHz -10.44 dBm nd8 26,00 d8
T2 1 841.615 MHz -8.29 dBm Q factor 83.3 T2 1 B41.715 MHz -9.52 dBm Q factor 83.7
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 58 dbm)| MI[1] 16.08 dBm
831.6150 MHz 841.6550 MHz
20 s 20
1= ndp B 26.00 dB ndB 26.00 dB
0 et o i sl A gy 14.476000000 MHZ, 104 AP e A AT e A Bl u\ 14.535000000 MHZ|
] Q factor 574 ] Q factor \ 57.9)
0 d ! 0 d } |
i i
-10 df -10 d 7 \
/ /
204 = 20d i \
7 bon e
S W, ; pA LS o i N
fha y 2 Ao Pn Y s
ol s a0 g . :
40 d -40 de
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 831.615 MHz 15.98 dam nd8 down 14.476 MHz ML L B41.655 MHz 16.08 dam nd8 down 14,535 MHz
T 1 828.397 MHz -10.77 dBm nd8 26.00 dB TL L £20.217 MHz -9.56 dBm 26,00 d8
T2 1 843.873 MHz -10.05 dém Q factor 57.4 T2 1 B43.753 MHz -9.68 dBm 57.9
L U J L]
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Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz

5MHz

10MHz 15MHz

CH26790

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM | QPSK | 160AM | QPSK | 16QAM | QPSK

16QAM

Middle CH 1.10 | 1.09 | 2.72 | 272 | 4.48

448 | 9.05 | 9.03 | 13.49 | 13.43

13.40

13.40

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.92 dBm| ™Il 16.69 dBm|
20 g8 i1 836.77690 MHz 20 d8 X 836.29430 MHz
" - i By 1.104895105 MHz I, Occ By 1.093706294 MHZ
S e ) Ay P il s seandaiund VAW N
10d 104d i i
0 dbm £ 0 dam: ’ fe
/ N / Y
10 dBm - -10 dBm v
/ y;
20 dgm - - 20 dBm
P e VA L A S i Lo
i cte e L -
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.7769 MHz 17.92 dém ML £35.2343 MHz 16.69 dBm
T1 1 835.94895 MHz 8.85 dBm oce Bw 1.104895105 MHz T1 1 835.95455 MHz 8.47 dBm oce Bw 1.093706294 MHZ
T2 1 837.05385 MHz 7.79 dém T2 1 837.04825 MHz 9.25 dbm
L ] GHINNRND e I (N e

Middle Channel /

3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.80 dBm| 16.97 dBm|
11 836.63790 MHz 836.57190 MHz
20 d8 20 d8
[l Vana e | P QEE B~ ] 2.715284715 MHz I N . 2.715284715 MHz
10d - \‘ 104 ¥ 5
/ \ I \
v £ it
0 dem 0 dam. ! .
/ \ / \
-10 dBm — - -10 dem: - -
A S Ve \
20 dBm —= = 20 deém ——— = —
A I f s
30T = -30 dém
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.6379 MHz 17.80 dBm ML 1 £36.5719 MHz 16.97 dBm
T1 1 835.13936 MHz 11.65 dBm Occ Bw 2.715284715 MHz T1 1 835.13337 MHz 10.43 dém oce Bw 2.715284715 MHZ
T2 1 937.85465 MHz 12.06 dBm T2 1 83754865 MHZ 10.71 dBm
)i ) TInn v i ) TInn e
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.32 dBm) ™M1[1] 14.91 dBm)
- 836.99000 MHz - - 637.19900 MHZ,
) R X . 4.475524476 MHz ¥ occ By 4.475524476 MHZ
o N s Y i O Y Ve N e v
10d 2 : 104 ¢
/ \ | |
od . L 0 di |
10 df / \ 10 db / \
R Y 7
7
g AV / \\
20 d Ve N o 20 d = - o
S W e A J
o \- "\ A A A e
{em, u
40 df
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.99 MHz 17.32 dam ML B37.109 MHz 14.91 dam
T1 1 834.27223 MHz 11.12 dBm Oce Bw 4,475524476 MHz T1 L 834.26224 MHz 9.73 dBm Oce Bw 4,475524476 MHz
T2 1 838.74775 MHz 10.52 dam T2 1 838.73776 MHz 9.54 dam
L I 4 - [S JL

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum = Spectrum s
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.90 dBm) ™M1[1] 17.46 dBm)
0 838.9780 MHz - M1 893.0830 MHz
ST PRV 9.050940051 MHz A PSR T2 9.030969031 MHz]
10d 104d
! | / \
° / \ ! / \
/ \
-10 \\ 10 df L “
/ \, \
20 df — = = 20 df
— ™
N R e A i Vane -
a1 40
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,978 MHz 17.90 dem ML 33,083 MHz 17.46 dBm
TL 1 831.9845 MHz 12.08 dBm Oce Bw 9.050943051 MHz T1 L B31.9645 MHz 9.43 dBm Oce Bw 9.030969031 MHz
T2 1 84103585 MHz 12.17 dam T2 1 840.9955 MHz 11.32 dam
L I 4 -
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trum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.15 dBm 15.92 dBm)|
- 837.6390 MHz - 840.5160 MHz
T . , 13.486515487 MHz _ R o . 13.426573427 MHz
B P g e . i S W N
10 ] 10 ] T
0 di / 0 d T
f
/ / |
-10 df -10 d 7 T
7 \ ; %
20d L L 204 / \
. T i
N R T el AN
30 e a0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.539 MHz 16.15 dam ML L B4D.516 MHz 15.92 dam
T 1 829.7266 MHz 12.03 dBm Oce Bw 13.486513487 MHz TL L £29.7867 MHz 9.34 dBm Oce Bw 13.426573427 MHz
T2 1 843.2133 MHz 11.33 dam T2 1 843.2133 MHz 10.21 dam
L U J wa L JU J L]
ctrum - Spectrum -
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 14.00 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.03 dBm) ™M1[1] 16.13 dBm)
- . 820.0140 MHz - i 820.2240 MHz
RPN Occ Bre - 13.996605397 MHz Occ B - 13.996603397 MHz
B L BT P ey (e Th \W\}"v | W YA I e
10d 104 ¥
Jl | / |
0 1 T o | !
/ \ /
-10 d i T -10 de -
\ / \
204 ~ 20d = 5
. L A e . [Tt AN b S
<30 df 30 day
o /
a0 d a0 o
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.014 MHz 16.03 dam ML 20,224 MHz 16.13 dam
T 1 817.2857 MHz 11.40 dBm Oce Bw 13.396603397 MHz TL L £17.3167 MHz 8.74 dBm Oce Bw 13.396603397 MHz
T2 1 830.6833 MHz 10.43 dam T2 1 830.7133 MHz 10.17 dam
L N J wa L ) J L]
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

(%]

Spe

um

Ref Level 23.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiiGhack m x | SPURIHECHBEKABS ks
Line _$PURIOUS INE_ABS PABS / \ Line 'I-'IfH‘ JUS_LINE_ABS PASES
10 dem f l 10 dém { Y
|
dem —_— 0 d&m i
0 — .(
-10 dBm: l'i -10 dBm
| SPURIOUS_LINE_ABS_ | )
-20 dem } HL 20 dBm
-30 dem -30 derg
M\ /ﬁw‘ \
-40 dBm MWHI W Wrr \vKH
50 dom 1,, -50 dem “WT -
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 MHz 3003 pis Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MRz 523,000 MHz 100,000 kHz 522,04805 Mhz -44.82 dBm -31.62 05 547.000 Mz 840000 MHz 100,000 Kz 348 78551 MHZ 22,33 dim 76708
523.000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -18.52 dém -5.52.d8 §49.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -19.20 dBm -6.20 dB
824.000 MHz £26.000 MHz 100.000 kHz £24.25075 MHz 22.08 dBm =7.92.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.53 dBm -31.53 dB
S
e
i [ [ ] N 1 ™)
Pates f Date: 9.AUG.2024 02:49:14
Lowest Band Edge / Full RB Highest Band Edge / Full RB
; o
Spectrum Spectrum v
Ref Level 23.00 dBm  Offset 14.00 d@ Mode Auto Sweep Ref Level 23.00 dem  Offset 14.00 dB Mode Auta Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dbiniFhack 5 | SPURIRHECHBEKSBS AP
Line _$PURIOUS INE_ABS PABS Lin SPURIDUS_LINE_ABS PASS
i erefbe
10 dBm ma m\l 10 dBr \
0 dem / \ i dﬂrr/ t
-10 dBm I 1 -10 c#m
| SPURIOUS_LINE_ABS_ \
-20 dem o 20 gBm
-30 dBm L 0 dBm \\'\“‘k
A -
-40 dem -40 dBm <
""-—__f__' -‘"—"——-—__________ S DN NUURUSEI SRS [— - . —
-50 dam -50 dBm
-60 dém -60 dBm
-70 dBm -70 dBm
Start 15,0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 MHz 3003 pis Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -31.67 dém -18.67 d §47.000 MHz §49.000 MAz 100.000 kHz 847.97602 MHz 14.21 dBm -15.79 dB
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -2L.51 dém -8.51de §49.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -24.06 dBm -11.06 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.78621 MHz 14.37 d3m 1563 de 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -34.32 dBm -21.32 dB
'
Il i [ ™

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number 1 A47 of A125



SPORTON LAB.

FCC RF Test Report

Report No. : FG472418B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 I | SPURIMECHBEKABS_ VT
Line _§PURIOUS_| INE_ABS PASS }f \ Line 'ulﬁu\‘ US_LINE_ABS PASS
10 dBm / \ 10 dBém ( i
|
0 dm L 0 dem J
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W A
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Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,39600 MHz ~45.12 dém -32.12 0B 000 MiE | B45 o0 Wiz 100,000 Kiz T oL 0% cBm _EWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -19.51 dém “6.51d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -20.12 dBm -7.12 d8
£24.000 MHz 526000 MHz 100.000 kHz 824.25075 MHz 21.22 dem -8.58 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -45.16 dBm -32.16 db
—
Y
I - i [ o
Date: § Date: §.AUG.2024 O

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbmi Gk 5 | SPUBIAWEGHBEKABS VT
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Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -33.59 dém -20.59 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz aﬁﬁg MAz 12.04 dBm -mml
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -24.56 dém -11.56 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -25.22 dBm -12.22 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.54945 MHz 13.47 dBm -16.53 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.03 dBm -23.03 db
Y
) i )
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LTE Band 26 / 1.4MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 23.00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 23.00 d&m  Offset 14.00 d& Mode Auto Sweep
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824.000 MHz 526,000 MHz 100,000 kHz 824,24476 MHz 20.59 dBm -9.41 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.01499 MHz -45.48 dBm -32.48 dB
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Spectru u%,:' Spectrum
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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LTE Band 26 / 10MHz / 16QAM
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